



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-11-14 18:54:06
Date of Next Testing: 2029-11-13 18:54:06
Product Name: **Bentonite**
CAS Number: 1302-78-9
Specifications & Purity: BENTONE 38 , for polar solvent
Lot #: K2512063
SKU #: **B102863**
Version: **0**
Analysis #: **131563**
Storage Temperature: Room temperature, Desiccated

Parameter	Limit Values	Result
Loss on drying	0.1-3 (%)	1.77000 %
thru 200 mesh sieve	95-100 (%)	97.33000 %
loss on Ignition	36.5-39.5 (%)	38.44000 %

John Su
QA & QC Manager